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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (304)381-8901 » Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

54

LAB NO.:

516

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Project Name:

US Cold Storage - Building Expansion Phase llI

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 s
o days: 28
(Z.') Mix Type:
7y Normal Wt. (] Lightweight [ ] Mortar Mix  [_]PumpMix [ ] Grout [] other:
& [Plasticizer Addea: [] Yes No If"Yes”,  [JAtPlant []AtJobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 1:09 AM 1:15 AM M. Hopkins
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 72 144907 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - ___ |Extra Water Authorized by:
< CY.l = .
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 6 52 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR — Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement Expansion
SPECIMEN [D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (’:fyf) DIAT'Z::T) EPEC::;\ ?:Em ) TO(I';';";‘Z;"D TEST(SEIE)NGTH F;‘;F;ETS;E TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 65,810 5190 4
B 10/18/23 11/14/23 28 4.02 12.69 96,660 7620 4
C 10/18/23 11/14/23 28 | 4.02 12.69 99,080 7810 4
D 10/18/23 HOLD H
E
F
G

REMARKS:

The test resulls presented in this report are specific only to the samples tested at the lime of
tzsting. The test was performed in accordance with generally accapted methods and standards
Sinca material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
intarpretation of the data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 55
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 517
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
- psi: 4000 46 -
(o] days: 28
% Mix Type:
b Normal Wt. [ Lightweight [ IMortar Mix ] Pump Mix [ ] Grout [ ] other:
8 [Plasticizer Added: [] Yes No If "Yes", (] AtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 1:43 AM 2:13 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.). Weather Conditions:
< 62 144911 10 Dark
g Extra Water Added at Job Site: []Yes No If"Yes" gal.: = B B |Extra Water Authorized by:
< cy.: - .
: Plasticizer Added at Job Site: gal.: C.y.:
5 Siump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.cf)
o 5.5 52 63 -~
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ -— Yes [INo  [] Unknown Yes []No
Location of Concrete Placement: Concrete Pavement Expansion
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB, DATE TESTED (:Syi) DI ATTIT)- SPECLN;EET\?stm ) To(:;::;n"d(z;AD TEST (SPTSRIE)NGTH F;;ZEL?:E TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 70,520 5560 4
B 10/18/23 11/14/23 28 4.02 12.69 93,420 7360 4
Cc 10/18/23 11/14/23 28 4.02 12.69 97,160 7660 4
D 10/18/23 HOLD H
E
F
G

REMARKS:

Tha test results presented in this report are specific only to the samples tesled at the time of
testing. The test was performed in accordance with generally accepted methods and standards
Sinca material conditions can vary between test locations and change with time, sound judgement
should be exercised with lime, sound judgement should be exsrcised with regard to the use and
intespratation of lhe data. This report shall not be repraduced without prior approval of the author.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 56
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (304)381-8902 LAB NO.: 518
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Steliar, 2900 Hartley Road, Jacksonville, FL. 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(m] days: 28
5 Mix Type:
b Normal Wt [ Lightweight (] Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 2:58 AM 3:30 AM M. Hopkins
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 62 144921 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - L _|Extra Water Authorized by:
< cy. - .
: Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 53 65 -
ITIJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [INo  [] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Expansion
AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN |.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (days) DiA (in) AREA (sq. in) (pounds) (ps) FRACTURE TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 58,870 4640 4
B 10/18/23 11/14/23 28 | 4.02 12.69 86,810 6840 4
C 10/18/23 11/14/23 28 4.02 12.69 84,720 6680 4
D 10/18/23 HOLD H
E
F
G
REMARKS: — =< s |
Tha test results presented in Lhis report are specific only lo the samples lesled at the time of Tyvea 1 Type 2 Type 3
tasting. The test was performed in accordance with generally d hods and ;?.‘;?Z.‘.‘:‘.’,‘;J.“‘Z'.';L‘:"".:.". ,Y.‘Z;Tti’;.";:.‘.’."a“.&'.";‘&"&, tﬁ“mu‘"a‘é‘;;."’;‘n“:.“ni‘”&‘ﬁ
Since material conditions can vary between test locations and change with time, sound judgement o gy D, el o e e on e ent o cones
shauld be exercised with time, sound judgement should be exercised with regard to the use and
intarpratation of the data. This report shall not be reproduced without prior approval of the author Yl
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FILE NO.:
CAL-TECH TESTING, INC. 230020701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 57
2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8901 » Fax (904)381-8902 LAB NO.: 519
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(m) days: 28
5 Mix Type:
o Normal Wt. (] Lightweight ] Mortar Mix [ Pump Mix [] Grout [] other:
g Plasticizer Added: [JYes No If "Yes", [J acplant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 2:05 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< — - 10 Dark
g Extra Water Added at Job Site: ] Yes No If"Yes" gal. - Extra Water Authorized by:
< cy.: = .
;' Plasticizer Added at Job Site: gal.: cy.:
‘% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5.5 - --- e
o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [ INo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1D, LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fy':) = ATT;T) SPECL“:E: f‘:Em > TO(Z’::"';‘Z;‘D TEST (SPT:IE)NGTH F;:’::ETS;E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 61,840 4870 4
B 10/20/23 11/16/23 28 4.02 12.69 96,660 7620 4
Cc 10/20/23 11/16/23 28 4.02 12.69 90,420 7130 4
D 10/20/23 HOLD H
E
F
G
REMARKS: = —] [—= o = ]
The test results prasented in this report are specific only to the samples tested at the time of Type 1 ype 2 Typa 3
lesting. The lest was performed in accordance with generally accepted methods and standards, aiviaplpiarel dhigiduiaid sl R e s et Dot s, o Wl
Since material conditions can vary between test localions and change with time, sound judgement 1.7 128 mami of SArouah capa, ao e formed cones.

should be exercised wilh time, sound judgement should be exercised with regard to the use and
Intarpratation of the data. This repart shall not be reproduced without prior approval of the aulhor.
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 - Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

58

LAB NO.:

520

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
=4 psi: 4000 46 -
(a] days: 28
g Mix Type:
b Normal Wt. (] Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [1Yes No If "Yes", [(J AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 2:53 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< - — 10 Dark
g Extra Water Added at Job Site: ] Yes No If"Yes" gal: - Extra Water Authorized by:
< cy: -— _
;' Plasticizer Added at Job Site: gal.: C.Y.0
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5.5 — —- -—
a
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [INo [ ] Unrknown Yes [ ]No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO DATE RECEVED IN LAB|  DATE TESTED (:fyf) Dl:iﬁ: SPECL“F:EE": ffm ) TO(‘;::“';Z;‘D TEST ;TSRENGTH F;YAZETS:E TESTED BY
10/20/23 10/26/23 7 4.02 12.69 59,960 4720 4
10/20/23 11/16/23 | 28 | 4.02 12.69 94,030 7410 4
10/20/23 11/16/23 28 | 4.02 12.69 96,610 7610 4
10/20/23 HOLD H

@mmiglO|w >

REMARKS:

The test results presented in this report are specific only to the samples tested at the time of
testing, The test was performed in y
Sinca material conditions can vary batwean lest Iocations and change with tima, sound judgement
should be exercised with lime, sound judg
Interpretation of the data, This report shall not be reproduced without prior approval of the author.
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Respectfully Submitted,
CAL-TECH TESTING, INC.

Reascnably
conoes on both

Type 1

woll-formed
onda, lass

[25 nm] of

e 1 in.
aracking through ceps

| =—< 1 in 22 mm

Type 4 LE =
Cumponst rocture wilth ra Side fractures
crmcking through ends: bottom (scour
oo with huenmear o with o ¥
| dinbnguian fromm Type 1 "
Reviewed By:

<]

Licensed, F‘Ij ;




CAL-TECH TESTING, INC. [™™ 0o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 59
2907 Spring Glen Road, Jacksonwviile, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 521

Rl COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 | 4-6 ——
o days: 28
Eg Mix Type:
b Normal Wt. [ Lightweight (] Mortar Mix ] Pump Mix  [] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 3:20 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
Q Extra Water Added at Job Site: Yes /INo If"Yes" gal. -- Extra Water Authorized by:
p /] - |
< CY.. == .
_;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 oo il -
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-38:
T - Yes [ |No [ ] Unknown Yes [ INo
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB| ~ DATE TESTED (‘:;E) 5 AT 'ZT) SPECLN;EE': ?stm ) Tc’(:’;‘l"‘n'fs’)w TEST (SPT:SNGTH F;‘ZZETS:E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 56,660 4460 4
B 10/20/23 11/16/23 28 | 4.02 12.69 89,770 7070 4
C 10/20/23 11/16/23 28 | 4.02 12.69 93,450 7360 4
D 10/20/23 HOLD H
E
F
G
REMARKS: — —= s /k /ﬂj\k
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Ty 3 .
testing, The test was performed in accordance with generaliy accepted methods and standards. ;‘3‘;‘;’.“22?;{:“,‘:.'5‘.;‘".;:‘, -:vom:-;nn".::ud ook “"-.., Mw:"m«':f:-‘-?mﬁ
Since material conditions can vary between test locations and change with time, sound juc A bl A formed senes
should be exarcised with lime, sound judgement should be exercised with regard lo the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author [~
\ /’T'b \“““mm
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crmching through ende:
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Respectfully Submitted,

CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 60
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 LAB NO.: 522
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
o days: 28
(ZD Mix Type:
P Normal Wt. [] Lightweight [ Mortar Mix [ ] PumpMix [ ] Grout (] other:
E:" Plasticizer Added: [1Yes No If "Yes", [(JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 4:00 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< - - 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - - |Extra Water Authorized by:
< CY.. == _
: Plasticizer Added at Job Site: gal.: (A
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 o— — s
o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fyf) = ATi:T) SPECL“;E (S:Em ) To(zbnﬁ;@ TEST (SJSE)NGTH F;YAEETS;E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 70,760 5580 4
B 10/20/23 11/16/23 28 4.02 12.69 92,330 7280 4
c 10/20/23 11/16/23 28 | 4.02 12.69 94,090 7410 4
D 10/20/23 HOLD H
E
F
G
REMARKS: —] |[=—=1in.2amm l \i\ /ﬂk
The test results presented in this report are specific only to the samples tested at the time of Type 1 T = Type 3
testing. The test was performed in accordance with generally accepted methods and standards. STADIATMERY SNt — T e s, e e |
Since material conditions can vary between test locations and change with time, sound judgement iy Lol AL A, frmmmrmcd coiyen: |
shouid be exarcised with time, sound judgement shoutd be exercised wilh regard to the use and
interpratation of the dala. This report shall not be reproduced without prior approval of the author. Y
\ A |
D—w',g-:ﬁ‘;- ..:‘.2:._-. uinm:r:?;tmljz '°f' nry C‘“
g et - 'S \‘?* .-:;}G
Respectfully Submitted, 17 .3 2z
CAL-TECH TESTING, INC. Reviewed By: / NU 65550 ': §
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CAL-TECH TESTING, INC. [ i

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 - Fax (386)752-5456 61
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 LAB NO.: 523

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_£ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(=] days: 28
5 Mix Type:
P Normal Wt. (] Lightweight [(IMortar Mix [ Pump Mix [] Grout [] other:
uQJ Plasticizer Added: [ Yes No If "Yes", [l AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 5:15 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< s - 10 Dark
Q [Exira Water Added at Job Site: Yes /N0  If"Yes" gal.. -— Extra Water Authorized by:
m /] I
< Cy.l == =
%’ Plasticizer Added at Job Site: gal.: Gy
Fu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 i - s
(]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s Yes [ INo [ Unknown Yes [ [No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (::;E) = AT'ZT; SPECLMRE; ?:IEMI) To(xtni;m TEsT ;TSI'E)NGTH F;YAiiS;E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 58,690 4620 4
B 10/20/23 11/16/23 28 4.02 12.69 93,850 7400 4
Cc 10/20/23 11/16/23 28 | 4.02 12.69 95,570 7530 4
D 10/20/23 HOLD H
E
F
G
REMARKS: — |>._<l g )\ JJ\L /U\L
The test results presented in this report are specific only to the samples tested at the time of Type 1 R Typo R
testing. The test was performed in accordance wilh generally accepted methods and standards. ;“,.‘i‘,".“.:t.“t‘.‘:m“..‘.‘.éi"?.:’. ﬁ“tﬁmm“&:r‘.& ﬁ:ﬁ:ﬂ.‘m.l‘;&fﬁ%‘i&‘-’.
Since material conditions can vary between test iocations and change with time, sound judgement mulén.}-ﬁi;:l-‘;; d-m‘;q:z:“:w r::l:::ﬂ'i fommedt mens=
should be exercised with lime, sound jud should be ised with regard to the use and
interpretation of the data. This report shall not be reproducad without prior approval of the author.
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Respectfully Submitted, {
CAL-TECH TESTING, INC. Reviewed By:
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FILE NO.:
CAL-TECH TESTING, INC. 23-00287-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386)752-5456 62
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 524
Rzl COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase III
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: B 4000 46 .
Q days: 28
(ZD Mix Type:
* Normal WEt. (] Lightweight I Mortar Mix ~ [] PumpMix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 6:05 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
=
< - - 10 Dark
g Extra Water Added at Job Site: [1ves No If"Yes" gal.: = Extra Water Authorized by:
< cy.: .
;' Plasticizer Added at Job Site: gal.: c.y.:i
ﬂ!:, Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 40 — e
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [JNo  []Unknown Yes [ No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (d";':) = :Eﬁ: 5?5-:2;5; ?:E.n ) To(ztnzcs’;‘o TEST (‘ZTSRENGTH F;YAZETS,:E TESTED BY
10/20/23 10/26/23 7 4.02 12.69 81,650 6430 4
10/20/23 11/16/23 28 4.02 12.69 99,520 7840 4
10/20/23 11/16/23 28 4.02 12.69 104,090 8200 4
10/20/23 HOLD H

OlmmiglOlm >

REMARKS:

The test resuits presented in this report are specific only to the samples lested at the lime of
testing. The test was performed in accordance with gensrally pted melhods and
Since material conditions can vary between test locations and change with time, sound judi
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should be exercisad with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be repraduced without prior approval of the author,

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23.00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386)752-5456 63
2907 Spring Glen Road, Jacksoaville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 528
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
’Q_I Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46
(=] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix [ ] Pump Mix [ ] Grout (] other:
g Plasticizer Added: [] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 3:10 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< - - 10 Dark
I~ Extra Water Added at Job Site: Yes 7INo  lf"Yes" gal.: - Extra Water Authorized by:
o 0O - |
< C.y.. == .
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.5 45 — St
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN {.D. LAB NO. DATE RECEIVED INLAB|  DATE TESTED (:‘:E) Dl:iﬁ: SPECL“;EE':fstin ; TO(;::;":CS’)AD TEST ;TSNGTH F;:iig:E TESTED BY
10/23/23 10/27/23 7 4.02 12.69 69,120 5450 4
10/23/23 11/17/23 28 | 4.02 12.69 97,220 7660 4
10/23/23 11/17/123 28 4.02 12.69 95,080 7490 4
10/23/23 HOLD H

@mmig|O|m >

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results prasented in this report are specific only to the samples tested at the time of
testing. The lest was performed in accordance with gensrally accepted methods and standards.
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the usa and
intarpratation of the data, This report shall not be reproduced without prior approval of the author.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 64
2907 Spring Glen Road, Jacksonville, FLL 32207 « (304)381-8901 » Fax (904)381-8902 LAB NO.: 529
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches); Air Content (percent):
< psi: 4000 46 .
(o] days: 28
LZD Mix Type:
b Normal Wt. [] Lightweight I Mortar Mix [ PumpMix [ ] Grout [J other:
qu Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 4:00 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< e - 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: — Extra Water Authorized by:
< TR B
;' Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 45 —_ —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ |No [ ] Unknown Yes [ INo
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.O. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fy: = :‘;:l T) EPE::‘;E': ?:Em ; TO(ITJ:[';"L‘,‘S’)AD i (‘:‘,T:_‘LE)NGTH F;;ZETS:E TESTED BY
10/23/23 10/27/23 7 4.02 12.69 55,420 4370 4
10/23/23 11/17/23 28 4.02 12.69 87,340 6880 4
10/23/23 11/17/23 28 4.02 12.69 90,510 7130 4
10/23/23 HOLD H

o|n|m|o|lo|w|>

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

Tha test resulls presented in this report are specific only to the samples tested at the lims of
testing. The test was performed in accordance with generally accepted methods and slandards
Sinca material conditions can vary between test localions and change with lime, sound judi
should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the dala. This report shall not be reproduced wilhout prior approval of the author.
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CAL-TECH TESTING, INC. [ 00

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 65
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8301 » Fax (904)381-8902 LAB NO.: 530

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_£ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 —
a days: 28
5 Mix Type:
> Normal Wt. (] Lightweight I Mortar Mix [ Pump Mix [ ] Grout ] other:
I'ID" Plasticizer Added: ] Yes No If "Yes", (] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 4:50 AM M. Hopkins
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - ___|Extra Water Authorized by:
g C.Y.. == .
;' Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): s ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
E Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ INo [ ]Unknown Yes [_JNo
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D. LAB NO. DATE RECEWVED IN LAB|  DATE TESTED (ny: DIATZ?_) SPEC,'\";Z‘: ?:Em = TO(TP';'J'n';‘z;“D TEST :’TIE)NGTH F:‘(\ZETSRFE TESTED BY
A 10/23/23 10/27/23 7 4.02 12.69 50,500 3980 5
B 10/23/23 11/17/23 28 4.02 12.69 85,630 6750 4
04 10/23/23 11/17123 28 4.02 12.69 82,110 6470 4
D 10/23/23 HOLD H
E
F
G
REMARKS: T B T p—
> P [ I AL

The lest resuits presented in this report are specific only to the samples tested at lhe time of Type 1 Type 2 Type =
Reo: Vval-fonmed cone on one Columner verticed cracking

testing, The test was performed in accordance with generally accapted methods and standards cones on Boih eaas eae PR bt lcaeb ol Troaah Dot erds. ne vt
Sinea:material conditions can vary between test locations and change wilh ime, sound judgement Bins TR oL ol e et formed cones.

should be exercised with time, sound judgement should be exercised with regard to the use and |

interpratatian of the data. This report shall not be reproduced without prior approval of the author v [—
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Respectfully Submitted,
CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC. [™™ i

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 66
2907 Spring Glen Road, Jacksonville, FL. 32207 « (904)381-8901 = Fax (904)381-8902 LAB NO.: 533

o ot
“OrEcaae s COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< pst: 4000 B 46 o
o days: 28
cZD Mix Type:
> Normal Wt. (] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout ] other:
g Plasticizer Added: (] Yes No if "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/24/23 -— 2:46 AM C. Day
'E Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< - - 10 Dark
cnn Extra Water Added at Job Site: [ Yes No If"Yes" gal.. -- _|Extra Water Authorized by:
P cy.. - .
: Plasticizer Added at Job Site: gal.: : cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 64 73 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ INo  []Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Load 8
SPECIMEN [.D. LAB NO. DATE RECEIVED IN LAB| ~ DATE TESTED (fyf) S AT f‘:T) SFECLL;: ?s'zsm ) To(x‘bn;‘:;‘o TEST ZT:E)NGTH F;YAESRFE TESTED BY
A 10/25/23 10/31/23 7 4.02 12.69 55,060 4340 3
B 10/25/23 11/21/23 28 4.02 12.69 79,860 6290 4
Cc 10/25/23 11/21/23 28 | 4.02 12.69 82,220 6480 4
D 10/25/23 HOLD H
E
F
G
REMARKS: . — |— i ey J\ M M F
The test results presented in this report are specific anly to the samples tested at lhe time of ) Typw 1 Type Type 3 N
testing. The test was parformed in accordance with generally accepted methods and standards. m:::::&:"::ﬂ .&"‘t‘.‘i‘;.".;‘:.";‘.:;“.‘:&":g ﬁ"::l";r’;“ ity '.‘:::.f:-f;:.?_
Since material conditions can vary between test locations and change with time, sound judgement Pccae ik i A Ao e ol fomned sones

should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.
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Respectfully Submitted,
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CAL-TECH TESTING, INC. [ s

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 67
2907 Spring Glen Road, Jacksonville, FL 32207 + (304)381-8301 « Fax (904)381-8902 LAB NO.: 534

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

o~ =
“Eey, o
Ry

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: - 4000 46 .
o days: 28
5 Mix Type:
P Normal Wt. (] Lightweight (I Mortar Mix  [_J Pump Mix [ ] Grout ] other:
uo" Plasticizer Added: [] Yes No If "Yes", (] atPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/24/23 - 3:06 AM C. Day
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - |Extra Water Authorized by:
< cy.. - _
: Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature {°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 64 78 ==
u_IJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo  [] Unknown Yes [_No
Location of Concrete Placement; Concrete Pavement Load 12
SPECIMEN | .D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATTi-:.E GPEC?;EEIL ?sfﬁln ) Tc;z:tnl-dZ;AD TEST (SpTSRIE)NGTH F;:F(;!'ETSI:E TESTED BY
A 10/25/23 10/31/23 7 4.02 12.69 80,370 6330 3
B 10/25/23 11/21/23 28 | 4.02 12.69 105,330 8300 4
Cc 10/25/23 11/21/23 28 | 4.02 12.69 106,250 8370 4
D 10/25/23 HOLD H
E
F A
G
REMARKS: —--1>-—-<- FE= Ty JVLL /ﬂk
The test results presented in this report are specific only to the samples tested at the time of Type 1 Typea 2 Typo 3
tasting. The test was performed in accordance with generally accepted mathods and standards s On Bt ends e e ek Cratie tareaing e Betn ante, ro el
Since material condilions can vary between test locations and change with time, sound judgement et ing e Can e Cithe el fommea cones
shatild be exercised wilh time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced without prior approval of the authar. ]
\ ﬁ ‘“\“““H' 17 .
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Respectfully Submitted,
CAL-TECH TESTING, INC.

. \ N
hy S f 0 N L E&%‘\\\\
"""'lmumll““‘\



CAL-TECH TESTING, INC. [™™ .o

ENGINEERING & TESTING LABORATORY YLINDER SET NO:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax (386)752-5456 68
2907 Spring Glen Road, Jacksonville, FL 32207 ~ (904)381-8901 » Fax (904)381-8902 LAB NO.: 535

. -
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
g Mix Type:
b Normal Wt, [ Lightweight (] Mortar Mix [ Pump Mix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/24/23 s 3:37 AM C.Day
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
g Extra Water Added at Job Site: []Yes No [f"Yes" gal.: - |Extra Water Authorized by:
< Cy.: = .
%’ Plasticizer Added at Job Site: gal.: ; c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.25 64 74 ———
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement Load 16
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::;E) DIATE(:‘\: SPEC}I:;EEZ fslzeln ) TC)(;:[I;nl.dCs);\D TEsT :::SNGTH F:;YAZ?'SI:E TESTED BY
A 10/25/23 10/31/23 7 4.02 12.69 62,440 4920 4
B 10/25/23 11/21/23 28 | 4.02 12.69 86,660 6830 4
Cc 10/25/23 11/21/23 28 | 4.02 12.69 89,490 7050 4
D 10/25/23 HOLD H
E
F
G
REMARKS: i — r>—<ln prpm— /k Jj\i\ /ﬂ}\k
The test results presented in this report are spacific only to lhe samples lested at the time of Tvpo 1 Type X Type o
lesling. The test was performed in 1ce with Il pted methods and standards. .;".,'.’:";";‘:‘;:zp‘?“ u:_-d'c:mn:::- ..“.“’.,".:232;:".:?‘.;‘:."3::.':':, %“&2’:3‘&"’-‘%.‘": e
Since material conditions can vary between test locations and change wilh time, sound judgement e AL Sl PO ol it gl foraneg Sonse
should be exercised with time, sound judgement should be exercised wilh regard to the use and
interpretation of the data. This report shali not be reproduced without prior approval of the author. = L ]
\ /r-)/ ““‘uunm
Tyme 4 s hm: [4 S 2 A Z,
“ﬂ.a.m':m'g’n‘:ﬁ;&‘f' W:‘:'::jm'
crmgTen e Tora ¥
Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
Licensed, FI




on Tesey, CAL-TECH TESTING, INC. i 23-00297-01

L c’“ /
3 2. ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
1 P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 69
f; ; 2907 Spring Glen Road, Jacksonville, FLL 32207 « (904)381-8901 - Fax (904)381-8902 LAB NO.: 536
-\ F
kS

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

-&"ﬂ:un AL’

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 —
o days: 28
5 Mix Type:
b Normal Wt, (] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] other:
uo" Plasticizer Added: [] Yes No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/24/23 -— 4:45 AM C. Day
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -—- - 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - Extra Water Authorized by:
< Cy.: = .
; Plasticizer Added at Job Site: gal.: C.y.:
F\s Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 65 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[T - Yes [INo [ ] unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Load 23
AGE TEST SPECIMEMN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN LD. LAB NO DATE RECEIVED IN LAB|  DATE TESTED cays) DA @y | AREA Go.m) (pounds) ool FRACTURE TESTED BY
A 10/25/23 10/31/23 7 4.02 12.69 63,330 4990 4
B 10/25/23 11/21/23 28 4.02 12.69 90,720 7150 4
Cc 10/25/23 11/21/23 28 | 4.02 12.69 89,480 7050 4
D 10/25/23 HOLD H
E
F
G
REMARKS: — [—=n =
The test results presented in this report are specific only (o the samples tested at lhe time of Typo 1 Type = Tyoe X
testing. The test was parformed in accordance with generally accepled methods and standards By o Sk i e s osgrnepeiligeolivoghacriiplucgviii;
Since material conditions can vary between test locations and change wilh time, sound judg ket B R P o AL AL R foed o=
should be exercised with lime, sound jL should be ised with regard to the use and
intarpretation of the data. This report shall not be rep without prior appi | of the author. = [~
B A /] iy -
= - S 5 W e by,
B K i e s sumii g o“ E Mﬁ&‘é_‘%‘,
Lo with Pasrwmar o Wit LnBo ol _..-o-.,_ 4,
distinguint froon Typa 1 2
Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By RE&e
Licensed, F]gs i

ity



CAL-TECH TESTING, INC. [ ., 00

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 70
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 LAB NO.: 537

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_I Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
% Mix Type:
& Normal Wt. [ Lightweight [ mortar Mix ~ [] Pump Mix [ ] Grout ] other:
g Plasticizer Added: ] Yes No If "Yes", [J AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/24/23 --- 6:05 AM C.Day
S Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
g - - 10 Dark
S Extra Water Added at Job Site: [ ves No If"Yes" gal. - _ |Extra Water Authorized by:
< Cy.: = .
; Plasticizer Added at Job Site: gal.: c.y.:
FU Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.25 63 74 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [INo  []Unknown Yes []No
Location of Concrete Placement: Concrete Pavement Load 30
SPECIMEN |.D, LAB NO DATE RECEIVED IN LAB DATE TESTED (:S;:) DIATE(ii: SPECLN’;EEI: ZEE.") T%:’::;nl;cs):\[) TEST (S::SNGTH F;YAZE'S:E TESTED BY
A 10/25/23 10/31/23 7 4.02 12.69 70,220 5530 3
B 10/25/23 11/21/23 28 | 4.02 12.69 94,410 7440 4
C 10/25/23 11/21/23 28 | 4.02 12.69 96,320 7590 4
D 10/25/23 HOLD H
E
F
G
REMARKS: — e aarm ‘
Tha test results presented in this report are specific only to the samples tested at the time of Typa 1 Type 2 Typa 3 |
testing. The test was performed in accordancs wilh generally p hods and standards. T oaY o formea e e T e Dot e o
Since material conditions can vary between test locations and change with time, sound judgement | e a2 ool of L Lot g T sl
should be exercised with tima, sound judg should be ised with regard to the use and
[interpratation of the data. This report shall not be reproduced without prior approval of the author v
\ //f"j “\‘“‘ulllll :
Type & N A c{:,
Dusgomusl Iraciuis wilh no Side fracturee A =
s el rtnar 1o Bt v Lk ;
ﬂl::?\u“:u.n:'n froary Type 1
Respectfully Submitted, R
CAL-TECH TESTING, INC. Reviewed By: 0. 66550 °
Licensed, Fi A D
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CAL-TECH TESTING, INC. | oo

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 71
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (204)381-8902 LAB NO.: 538

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: ] 4000 4-6
Q days: 28
CZD Mix Type:
% Normal Wt. ] Lightweight [ Mortar Mmix  [_] Pump Mix [ ] Grout [] other:
I.IQ.I Plasticizer Added: [ ves No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - aun M. Hopkins
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - -~ 10 ¢y -
S Extra Water Added at Job Site: [] Yes No [f"Yes" gal.: = Extra Water Authorized by:
< C.y. = .
_: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.75 — ——— i
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo  []Unknown Yes [INo
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN I,D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (235) = Aﬂfi:l; SPEC:;Z?:; . TC’(:L';n';‘:;"D TEST :I:IE)“GTH F:;FéiSRFE TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 69,030 5440 4
B 10/30/23 11/23/23 28 | 4.02 12.69 96,660 7620 4
c 10/30/23 11/23/23 28 | 4.02 12.69 98,520 7760 4
D 10/30/23 HOLD H
E
F
G
REMARKS: e e N —
The test results presented in this report ara specific only to the samples tested at Lhe time of Typw 1 Typeem Typa
testing. The test was performed in accordance with lly pted methods and : e T, e e s e o
Since material conditions can vary between test locations and change with time, sound jud bbbl o B PR oo o B g N TRonsd.oonee
should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced without prior approval of the author. Tl
“‘\IHIIIIII "'.:"'q
Type 4 Ly oo
"’c':m"""'g'ﬁ?fo'f‘,ﬁ“:«'{éi‘f 6 A 7&&4 !
AT T Py 1 “oe %, |
Respectfully Submitted, 4 RS ‘S@- g i(®) "as
CAL-TECH TESTING, INC. Reviewed By: { % ".5.
Licensed, Fififida Mo.: : ; 6555Q. S A E
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 72
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 « Fax (904)381-8902 LAB NO.: 539
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
f_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
(=] days: 28
% Mix Type:
P Normal Wt. (] Lightweight [IMortar Mix  [_] Pump Mix [ ] Grout [] other:
& |Plasticizer Added: ] Yes No If "Yes", [JAtPant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - — M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 cy -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: = - Extra Water Authorized by:
< cy.. - .
;’ Plasticizer Added at Job Site: gal.: cy.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5.5 - -y -
(]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - ' Yes [ |No  []Unknown Yes [ JNo
LLocation of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN D LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fy':) DIATT;I SPECL“;E\ Z':E‘,n ; TO([T,:&"';C:;\D TEST (‘?:SNGTH F;YAF;'.EFS:E TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 64,320 5070 4
B 10/30/23 11/23/23 28 | 4.02 12.69 95,360 7510 4
C 10/30/23 11/23/23 28 4.02 12.69 93,440 7360 4
D 10/30/23 HOLD H
E
F
G
REMARKS: Sl oy P Rp—
Tha test resulls presented in this report are spacific only to the samples tested at the time of Ty Type 2 Typa >
testing: The test was performed in accordance with g hods and comas on hoih “.:C.";"“ vy e G s T R tainidliy it glele i
Since material conditions can vary betwesn test Iocalmns and cnangs with time, sound judgement m,},‘;"m'.f,.‘,g.‘:“.;:*. a.‘..‘;“'.‘:.“c’.‘.,‘,‘.';,":;. r::n::';m formed sones
should be exercised with time, sound juds should be ised with regard to the use and
Intarpratation of the data. This report shall not be reproduced without prior approval of the author s
\ A R 77
3 it Seattem 'r“;s:::./s t or \\\\\‘\ . Mé ’%’ oo |
B e sE et Qe s
| cinnimguint ram Tome 1 R, - A ‘PFNQ.L- /Z/ %
Respectfully Submitted, f W . »41 0 %
CAL-TECH TESTING, INC. Reviewed By: / No. 65550 L i %
Licensed, F, Lo
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 73
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 LAB NO.: 540
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |i|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
(ZD Mix Type:
* Normal Wt. (] Lightweight (] Mortar Mix ] Pump Mix [ ] Grout (] other:
un" Plasticizer Added: []Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - - M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< - — 10 cy -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - B Extra Water Authorized by:
< CYy.: = _
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.75 -—- - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (:fy'; = ATT;'T) SPECL“;EE': Z':Em > To(:’:tnﬁ;‘o TEST (SPTIE)NGTH F;ZiS:E TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 65,850 5190 4
B 10/30/23 11/23/23 28 | 4.02 12.69 97,180 7660 4
Cc 10/30/23 11/23/23 28 | 4.02 12.69 94,260 7430 4
D 10/30/23 HOLD H
E
F
G
REMARKS: —] —<a . s )\ M /ﬁ}\k
The lest results presented in this report are spacific only to the samples tested at the time of Type 1 Typs 2 Typa % "
testing, The test was performed in accordance with genarally accepted methods and standards | [Bestnanly wan-towrisa e iz imidiig el e
Since material conditions can vary between test locations and change with time, sound judgement Jotoot e s Lo g g e PRty il gl i
should be exercised with time, sound judgement should be exercised with regard Lo the use and
interpretation of the data_ This report shall not be reproduced without prior approval of the author. ‘ Vol = =
m\"‘“'" ‘
e el 3
D%Tﬁﬂﬁﬁﬂf :.3‘.‘:'%.*;“‘" - a;",‘.‘.?,':" \Q\‘\\ %E‘M.:q.,: : s % |
| e e e - S L CENg L 27N
Respectfully Submitted, ¥ T N LEO e
Reviewed By:| 1 12T 7 No.65550 % ]
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01
CYLINDER SET NO.:

P.0O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 74
2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8301 « Fax (904)381-8902 LAB NO.: 541
Rl COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6
(=] days: 28
g Mix Type:
5 Normal Wt. [] Lightweight [ Mortar Mix [ Pump Mix [ Grout ] Other:
qu Plasticizer Added: [Jves No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 we- - M. Hopkins
5 Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< o - 10 cy -
O [Extra Water Added at Job Site: Yes /I No If"Yes" gal: === Extra Water Authorized by:
m /] |
< cy.: - .
;' Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.75 — -— p—
I.I_Jl Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN | D, LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;'; = ;T;: SPE:L";EE:f::Em ) TO(E';';H';CS’;‘D TEST (SPTLE)NGTH F;YAZI'EFL?RFE TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 60,840 4790 4
B 10/30/23 11/23/23 28 | 4.02 12.69 89,740 7070 4
Cc 10/30/23 11/23/23 28 | 4.02 12.69 85,550 6740 4
D 10/30/23 HOLD H
E
F
G
REMARKS: s i S ——— i
X ><\ /k Jj\i\ /%L [
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 - .
testing. The lest was performed in accord with g and | e Bt e, T e sl mm A I
Since material condilions can vary between test locations and changs with time, sound j AR el il i e el e onis:
should be exercised with time, sound judg should be d with regard to the use and |
interpretation of the data. This report shall not be reproduced without prior approval of the author L~ ] |
\ s,
aw L/
i R e s S ?, MA “' e ocs
e i haviner 1o PmEnATT A & C“ “‘5,:'
| eistinguish fromy Tymrs 1 5 ;\ __- -
Respectfully Submitted, \’ *
CAL-TECH TESTING, INC. Reviewed By No. 65650
Licensed, F
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CAL-TECH TESTING, INC. [™™ o0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 75
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 542

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 =
(a] days: 28
5 Mix Type:
> Normal Wt. (1 Lightweight [ Mortar Mix ] PumpMix [ ] Grout ] other:
g Plasticizer Added: []Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - - M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 ¢ -
g Extra Water Added at Job Site: [] Yes No If"Yes" gal.: g _y_ - Extra Water Authorized by:
< C.Y.. == -
: Plasticizer Added at Job Site: gal.: i C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5.5 - - -
uﬂ.l Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:SE) 5 ATE(;; SPEC:'QE ?s'zjm) TO(EEHZCS’;“D TEST (SPT:SNGT” F;YAZETS:E TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 59,440 4680 4
B 10/30/23 11/23/23 | 28 | 4.02 12.69 91,690 7230 4
C 10/30/23 11/23/23 | 28 | 4.02 12.69 78,660 6200 4
D 10/30/23 HOLD H
E
F
G
REMARKS: ] T =
R

Tyoeo 3

The test results presenied in this report are specific only to he sampies lested at the time of T

e 1 Typo 2
5 . N Faanonant e HAO T Core [= a
tesling. The test was performed in accordance with generally accepted mesthods and standards . T HnSirgEs odty B o wielie
Since material conditions can vary between test locations and change with time, sound judgement e e i e e e kit o cones

should be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be repraduced without prior approval of the author.
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CAL-TECH TESTING, INC. Reviewed By:
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CAL-TECH TESTING, INC. | e

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 76
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 LAB NO.: 543

R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
[a] days: 28
5 Mix Type:
- Normal Wt. (] Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout ] other:
& [Plasticizer Added: (] Yes No If"Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - - M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
:E 10
—— —— cy ——
g Extra Water Added at Job Site: [] Yes No lf"Yes" gal.: == _ _|Extra Water Authorized by:
< cy. - .
'_cl Plasticizer Added at Job Site: gal.: c.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 e == -
Q
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes []No [ Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (gfy‘:) D':':‘i:: SPECL":EE“; Z'Z"Em ; To(ztnﬁ;m TEST iT:SNGTH F;:ZETS:E TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 60,160 4740 4
B 10/30/23 11/23/23 28 4.02 12.69 85,930 6770 4
C 10/30/23 11/23/23 28 4.02 12.69 91,180 7190 4
D 10/30/23 HOLD H
E
F
G
REMARKS: | s |} ————— |
> P Y A AN
The test results presented in this report are specific only to the samples tested at the lime of 1;yp- 1 Typra Type 3 ‘
lesting, The test was performed in e wilh g ly pted methods and slandards Canas On Dot et B g e o e UG Both . N Wil
Sinca material condiitions can vary batween test locations and change with time, sound judgement e g e o) ot ot Sore o Ser emd formed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
intzrpretation of the dala. This report shall not be rep d without prior appi | of the author. E 7 4
i s W 7
SR ’i:i"h‘i:"-'?/ e, g MA
! ﬂll:.l‘lzq;:.l‘:hhl:.n';‘:"‘lr;l;: T -
Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
Licensed,
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 » Fax (386)752-5456 77
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901  Fax (904)381-8902 LAB NO.: 544
.'_r'_ -
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2800 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_f. Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout [] other:
I.In.l Plasticizer Added: []Yes No If "Yes", (J At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/26/23 - - M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< - -- 10 cy -
S Extra Water Added at Job Site: [] Yes No If"Yes" gal. e - Extra Water Authorized by:
< C.y.. - .
; Plasticizer Added at Job Site: gal.: C.y.:
g Stump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
6 = - —
o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ Unknown Yes [ INo
Location of Concrete Placement: Concrete Pavement between Structure C & D
SPECIMEN 1D, LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (fyz = ATTET) SPECLMR'Z: ?:Em) To(xtn';cs’fo TEST (spT:lE)NGTH F;YAZETS;E TESTED BY
A 10/30/23 11/02/23 7 4.02 12.69 60,530 4770 4
B 10/30/23 11/23/23 28 | 4.02 12.69 92,420 7280 4
C 10/30/23 11/23/23 28 | 4.02 12.69 95,060 7490 4
D 10/30/23 HOLD H
E
F
G
REMARKS: PSS Ve p— L _ ]
The test results presenled in this report are specific only lo the samples tested at lhe time of Type 1 Type 2 Tw-ﬂ::‘
testing, The test was performed in accordance wilh generally accepled methods and slandards, R sl dpmthiiiod Py bl it iy o i i giestaal it
Since material conditions can vary betwesn test locations and change with time, sound judgement i o T Tomma e
should be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced wilhout prior approval of the author. [
|
| \ _//7‘/ ““““ulnm hy,
s Side h—n;y‘,n Ap or \\“\\ e' Mﬂ’ﬂ"’ .‘!5” et
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CAL'TECH TESTING, INC. i 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 - Fax (386)752-5456 78
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 545

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

o <
*Uﬂ'-'{'umﬂ Al

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
Ed psi: 4000 46 .
o days: 28
g Mix Type:
5 Normal Wt. ] Lightweight [] Mortar Mix [ ] Pump Mix [ ] Grout [] other:
"'Q" Plasticizer Added: [] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/27/23 6:15 AM 7:00 AM C. Day
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 65 145166 10 Clear
cnn Extra Water Added at Job Site: [1Yes No If"Yes" gal: ==  |Extra Water Authorized by:
< C.Yi: == -
; Plasticizer Added at Job Site: gal.: c.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7 64 77 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
(TR -— Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Pavement Tie-In at New Entrance
Note: Slump above specified requirements
SPECIMEN L.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fy':) DIAE(:J SFECL“;?A fs'z'hm) TO(Z‘:I"'“';CS’;‘D TEST ;T:SNGT” F;IE?S;E TESTED BY
A 10/30/23 11/03/23 7 4.02 12.69 50,650 3990 4
B 10/30/23 11/24/23 28 | 4.02 12.69 84,290 6640 4
02 10/30/23 11/24/23 28 | 4.02 12.69 76,660 6040 4
D 10/30/23 HOLD H
E
F
G
REMARKS: i o —
<P A Y |
LN\ R . ,'
Tvre 3

The test results presented in this report are specific only to the samples tested at the lime of Type 1 Type 2 A
testing. The test was performed in accordancs with generally accepted methods and standards o apple3r F gt g i e, Vet Crmi e ﬁo‘m‘f:: ot ariae. no weilt
Sinca material conditions can vary between test locations and change with tims, sound judgement gl oA Gl e e O Dther et formed cones

shauld be exercised with time, sound judg; should be ised with regard to the use and

interpratalion of the data, This report shail not be reproduced without prior approvat of the author. Vi "ol
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CAL-TECH TESTING, INC. [™™ im0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 92
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 LAB NO.: 566

iy COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|_<_ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3 4000 46 -
o days: 28
5 Mix Type:
% Normal Wt. [ Lightweight []Mortar Mix  [] Pump Mix [ ] Grout (] other:
g Plasticizer Added: []Yes No If "Yes", []AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/09/23 2:14 AM 2:33 AM I. Carignan
,_‘E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 145333 10 cy =
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
P cy.. - .
; Plasticizer Added at Job Site: gal.: C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
(o) 5 54 74 ———
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[ - Yes [ INo [ ]Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement - Eastside
SPECIMEN |.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (‘:fy'; = AT?: Spic;“;g?fin_) To(zﬁtnfs;m TEST ZTIE)NGTH F;YA';ETS:E TESTED BY
A 11/10/23 11/16/23 7 4.02 12.69 65,400 5150 4
B 11/10/23 12/07/23 28
C 11/10/23 12/07/23 28
D 11/10/23 HOLD H
E
F
G
REMARKS: = | F——————— I
i ,—/Il\- J/\L %L
The test results presenied in this report are specific only to the samples tested at the time of Typo 1 Ty 2 Tyea 3
testing. The test was performed in accordance with generally accepted methods and standards e T B istermtuiie Hdim b i eyttt ey rOUGT, POl ards. D Wl
Since material condilions can vary between test locations and change with time, sound judgement oot P it e T e e foraesconte
should be exercised with time, sound jud should be ised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the aulhor. Ve
\ =< T
(11 ([}
B B R T TR A s e
T e ki 5 il . SN S T
< — o
Respectfully Submitted, / . W - \} ENS& I: 0%
CAL-TECH TESTING, INC. Reviewed By: i g ; ":.
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CAL-TECH TESTING, INC. ["™™ .0

ENGINEERING & TESTING LABORATORY EYEINDER SET N
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 93
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (804)381-8902 LAB NO.: 567

ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Steltar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: B 4000 4-6 .
[a) days: 28
5 Mix Type:
5 Normal Wt. [ Lightweight (I Mortar Mix [ ] Pump Mix ] Grout (] other:
ud' Plasticizer Added: (] Yes No If “Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/09/23 2:39 AM 2:55 AM l. Carignan
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 68 145336 10 cy -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. == - Extra Water Authorized by:
< Sl - _
: Plasticizer Added at Job Site: gal.: C.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 54 71 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [JNo [ Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement - Eastside
SPECIMEN 1.D. LAB NO. DATE RECEIVED INLAB|  DATE TESTED (:S,E) 5 AT'ZT) SPECL“,@'\ ?:Em) Tcg:tnfs’;"’ TEST ZT:E)NGT” FLX'ZETS;E TESTED BY
A 11/10/23 11/16/23 7 4.02 12.69 66,600 5250 3
B 11/10/23 12/07/23 28
C 11/10/23 12/07/23 28
D 11/10/23 HOLD H
E
F
G
REMARKS: —] [=—< 1 @amm
> P I AN
The test results presented in this report are specific only to the samples tested at (he time of Type 1 Type 2 Ty Y ek
tasting. The test was performed in accordance with generally accepted methods and standards. e o B o e o e B Spnrpblg-yiaghiion el
Sinca material conditions can vary between test localions and change with ime, sound judgement Pt Bl i o 1 LT el s Lol formed cones
should be exercised with time, sound judgement should be exercised with regard ta the use and
interpratation of the data. This report shall not be reproduced without prior approval of the aulhor. Vel
\ awsniE g, |
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207  (904)381-8901 » Fax (904)381-8902

FILE NO.:
23-00297-01
CYLINDER SET NO.:
94
568

LAB NO.:

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Project Name:

US Cold Storage - Building Expansion Phase lII

The test results presented in this report are specific oniy lo the samples tested at the time of
tesling. The test was pedormed in accordance wilh g p and

Since material conditions can vary between lest locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the usa and
interpretation of the data. This report shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
5 Mix Type:
® Normal Wt. [] Lightweight (] Mortar Mix  [_] Pump Mix [ ] Grout [ other:
ud' Plasticizer Added: ] Yes No If "Yes", [JAtPlant ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/09/23 3:26 AM 3:40 AM I. Carignan
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 145341 10 cy .-
3 Extra Water Added at Job Site: ] Yes No If"Yes" gal.. — Extra Water Authorized by:
< Gy - N
: Plasticizer Added at Job Site: gal.: C.y.:
F\'s Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 55 54 71 —
u_l.l Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH -— Yes [ JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement - Eastside
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (dAaGyE) DIATTi:: SPEC/:\MRZ,:?;:EM ) TO(:;':E;CS))AD TEST (SPT:ELE)NGTH F;YAF;‘,I‘EI'S:E TESTED BY
A 11/10/23 11/16/23 7 4.02 12.69 60,430 4760 4
B 11/10/23 12/07/23 28
o4 11/10/23 12/07/23 28
D 11/10/23 HOLD H
E
F
G
REMARKS: <A ;
>( /I N JLK /U\L
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CAL-TECH TESTING, INC.

FILE NO.:

Respectfully Submitted,
CAL-TECH TESTING, INC.

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 95
2907 Spring Glen Road, Jacksonville, FL 32207 - {904)381-8901 + Fax (904)381-8902 LAB NO.: 569
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |i|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content {percent):
< psi: 4000 4-6 -
(o] days: 28
5 Mix Type:
> Normal Wt. ] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [ other:
g Plasticizer Added: (] Yes No If "Yes", [] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/09/23 4:23 AM 4:40 AM I. Carignan
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 65 145347 10 cy -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: = |Extra Water Authorized by:
< Cy.. - n
_‘c' Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |[Wet Weight (p.c.f.):
a 5 52 71 -—
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [INo  [_] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement - Eastside
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (QSE) - AT‘:(';K szcrgii ?s'iEin') Tc’(:’:tﬂ'ﬁ;"a TEST (spT:ENGTH F;YA'::ETS;E TESTED BY
A 11/10/23 11/16/23 7 4.02 12.69 68,210 5380 3
B 11/10/23 12/07/23 28
Cc 11/10/23 12/07/23 28
D 11/10/23 HOLD H
E
F
G
REMARKS: —J [—=sn e mm
X f/k JLL %
The test results presented in this report are specific only to the samples lested at the time of Type Type 2 con Type 3
testing. The lest was performed in accordance with generally accepted methods and standards e O Bt e e e e eiptiigorlibtgikin e bmsvatit
Sinc2 material conditions can vary between test locations and change with time, sound judgement g e et Ao AT e o fommed cones
shauld be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author. v ]
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FILE NO.:

o T‘fs ; CAL-TECH TEST'NG, INC 23-00297-01
5 > *s;;ﬁn ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633  Fax (386)752-5456 96
1 ; 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 - Fax (904)381-8902 LAB NO.: 570
E\ /§
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL. 32257
Project Name: US Cold Storage - Building Expansion Phase Il!
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 3 46 .
(=] days: 28
5 Mix Type:
» Normal Wt. (] Lightweight [J Mortar Mix ~ [] Pump Mix [ ] Grout [] other:
uo'l Plasticizer Added: [] Yes No If "Yes", []AtPlant [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/09/23 5:06 AM 5:30 AM I. Carignan
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 67 145352 10 cy -
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: - Extra Water Authorized by:
< o A — B
;’ Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 52 72 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ -- Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement - Eastside
SPECIMEN 1.0, LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (dASE) = ATZ?) SPECL“;EE":?:EM > TO(;’:E;Z)AD TEST ;TIE)NGT“ F:;F(’:ETS;E TESTED BY
A 11/10/23 11/16/23 7 4.02 12.69 70,220 5530 4
B 11/10/23 12/07/23 28
C 11/10/23 12/07/23 28
D 11/10/23 HOLD H
E
F
G

REMARKS:

testing, The test was performed in accordance wilh
Slnce material conditions can vary between test locations and change with time, sound jud
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the dala. This report shall not be reproduced without prior approval of the author.

The test results presented in this report are spacific only Lo the samples tested at the time of
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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